
www.ohiowea.org                                                                                                                                                     1

u l l e t i nu l l e t i n

Ohio Water Environment Association 

u ckeyeuckeye
 

Volume 92:3 | Issue 3 2020

BB

www.ohiowea.org 

READ ABOUT THE 
TOUSSAINT MARSH 
STATE WILDLIFE AREA 
pg. 28-33

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2020



www.ohiowea.org                                                                                                                                                     3
[...]
The Oak Openings region includes areas of Northwest 

Ohio and is widely regarded as one of the state’s most 

biologically diverse places. One-third of Ohio’s rare 

plant and animal species are found here, within an area 

representing just 0.5% of Ohio’s total land area. Historically, 

the Oak Openings region was dominated by expansive 

oak savannas and wet prairie swales. Since European 

settlement, the region’s natural communities have been 

systematically altered through drainage, agriculture, fire 

exclusion, and urban expansion.

Through this project, Metroparks Toledo acquired 

four separate tracts of land, totaling 31 acres, within 

areas designated as Priority Conservation Areas by the 

Oak Openings Green Ribbon Initiative. These are areas 

where scientists have determined that additional habitat 

protection/restoration will provide the most benefit to 

plant and animal species of greatest conservation concern. 

Metroparks’ project goals are to ultimately provide habitat 

protection for threatened and endangered wildlife species 

that inhabit the Oak Openings, enhance habitat connectivity 

by creating corridors between existing protected parks and 

preserves, and improve water quality within the Lake Erie 

watershed through the protection of wetlands, floodplains, 

and uplands draining into the region’s rivers and streams.

The specific management practices used to achieve the 

aforementioned project goals include; 

•	 Preparation of the project areas for native plantings 

by removing woody invasive plants such as glossy 

buckthorn encroaching on prairie and savanna 

habitats using hydro-ax mowing and application of 

selective herbicides;

•	 Enhancement of existing high quality habitat 

through the use of prescribed fire, mowing and 

other best management practices; and

•	 Removal of trash and debris left behind by previous 

landowners.

Once project work in complete, all associated sites will 

be permanently protected from future redevelopment and 

will act as refuges for native wildlife for years to come!

This project is a collaborative effort between 

Metroparks Toledo, The Nature Conservancy, and the U.S. 

Environmental Protection Agency, with financial support 

provided through the Great Lakes Restoration Initiative. 

Toussaint Marsh State Wildlife Area
The Toussaint Marsh State Wildlife Area was an existing 

impounded wetland complex located near the town of 

Oak Harbor, roughly five miles from Lake Erie. The site 

is adjacent to the Toussaint River and includes 125 acres 

of emergent and lowland shrub wetlands within western 

Lake Erie’s coastal zone. Habitat in this area of Ohio was 

historically dominated by emergent and forested wetlands. 

Human activities dramatically altered this landscape, 

resulting in the loss of more than 90% of the historic 

wetlands.

Image 8: A rare yellow lady slipper orchid found in 
a restored area of Oak Openings wet prairie habitat. 
Photo courtesy of Metroparks Toledo.

Watershed



www.ohiowea.org                                                                                                                                                     33

The impetus of project work at the Wildlife Area was 

failure of existing water control management structures 

necessary to maintain quality wetland habitat. As such, the 

ultimate goals of this project are to restore and redesign 

the existing impounded wetland in order to improve the 

quality of habitat for fish and wildlife in the coastal region 

of Lake Erie and to restore the hydrological connections 

between the Wildlife Area and the Toussaint River.

Project work has been phased over a number of years. 

Phases I and II of the project are complete and Phase III will 

be completed this summer (2020). Primary management 

practices have included;

•	 Removal and replacement of existing water control 

and pump structures with improved infrastructure;

•	 Restoration of sections of the external levee; and

•	 Removal of more than one mile of internal levees. 

The new and improved water control/pump 

infrastructure will allow for use as flow through systems/

fish passage if desired, and also increases the efficacy of 

invasive species management within the wetland. Removal 

of the internal levees established one large wetland where 

four small wetland units previously existed, increasing 

connectivity and diversity of habitat within the wetland. 

Project partners predict that the creation of a larger and 

more continuous area will greatly benefit amphibian, 

reptile (turtles and snakes), and fish species that reside in 

the area. 

This project is a collaborative effort among the Ohio 

Division of Wildlife, The Nature Conservancy and Ducks 

Unlimited, with financial support provided by the National 

Oceanic and Atmospheric Administration, the Great Lakes 

Fish and Wildlife Restoration Act and the National Fish and 

Wildlife Foundation through the Great Lakes Restoration 

Initiative. 

Image 9: Aerial imagery of the Toussaint Marsh State Wildlife Area taken in the summer following the completion of 
project phases I and II. The waterbody surrounding the site is the Toussaint River. Photo courtesy of NOAA.

Watershed



34                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2020

Represented By:



www.ohiowea.org                                                                                                                                                     35

Are you tired of “conventional” 
Design/Bid/Build where:
• You have no control over who your contractor is and have to use the low bidder

• Your contractor continually tells you what should have been included in the design and how much it would have saved

• There are too many change orders and your project does not get finished on time

• You are on the edge of your seat on bid day hoping that the cost of your project comes in within your budget

Are you aware that you have other options?
• Construction Management at Risk (CMAR) lets you select a contractor during the design phase

• Ohio Revised Code (ORC) approved procurement method since 2010

• The CMAR process and Peterson Construction can do the following for your project: 

• Save significant costs and ensure that construction dollars are spent efficiently

• Provide accurate pricing that can be used to make better design decisions 

• Allow for a more collaborative process between all parties and a much smoother running project

• Encourage more involvement and project “buy in” from plant staff

• Embedded contingency eliminates change orders

Call Peterson Construction Company today 
to discuss your next project!

rknapke@petersonconstructionco.com   •   419-941-2233   •   18817 State Route 501 North, Wapakoneta, OH 45895

WWW.PETERSONCONSTRUCTIONCO.COM



36                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2020

Plant Profile

City of Hamilton Water Reclamation Facility
by David Jenkins, City of Hamilton

1958 Plant/Current Plant
The City of Hamilton’s Water Reclamation Facility 

(WRF) is located on the east bank of the Great Miami 

River on the southern edge of Hamilton, Ohio. The City 

of Hamilton is the county seat of Butler County and has a 

population 62,500 residents. 

The WRF was built in 1958; the original plant was an 

activated sludge plant with a design flow of 18 million 

gallons per day (MGD). Of the 18 MGD, 12 MGD received 

only primary treatment and 6 MGD received primary 

and secondary treatment. The plant was designed for 65 

% removal of total suspended solids (TSS) and biological 

oxygen demand (BOD). The primary sludge and waste 

activated sludge (WAS) were anaerobically digested. The 

sludge was dewatered with rotary vacuum filters and 

was landfilled for disposal. The tanks that were part of the 

original plant are now used for storm water retention. 

The WRF currently has screening, grit removal, 

primary treatment, secondary treatment, final clarifiers, 

chlorination and dechlorination. The primary and 

waste activated sludge are sent to gravity thickeners. The 

thickened sludge is pumped to belt presses for dewatering. 

The dewatered sludge is conveyed to a trailer for disposal 

at the landfill or land application. The current design flow 

of the WRF is 32 MGD. The average daily dry weather flow 

is 8.0 MGD. The peak wet weather design flow is 62 MGD. 

Influent Pumping and Preliminary 
Treatment

The City of Hamilton WRF provides preliminary 

treatment for all of the incoming domestic wastewater 

from the municipality, and all industrial wastewater from 

the City’s industries. The two processes for preliminary 

treatment are climber bar screens and aerated grit 

channels. The influent wastewater flows into the diversion 

chamber just ahead of the Influent Pump Station (IPS). 

A 60-inch interceptor conveys the influent flow to the 

diversion chamber. The influent flow is approximately 

8 MGD, the average dry weather flow from Hamilton’s 

residential, commercial, and industrial customers. 

There are two sluice gates on the east side of the 

diversion chamber. These gates direct the influent to 

either of the 48-inch pipes that flow to the bar screen and 

wet well. A sluice gate on the north side of the diversion 

chamber can open, directing wet weather flow to retention 

tanks. The Influent Pump Station has two climber bar 

screens manufactured by Infilco Degremont, Inc. The bars 

are 0.5-inch wide and spaced 0.5-inch apart, across a 7.5 ft 

screen. A 30 hp electric motor in a submersible enclosure 

operates the bar screen’s rake mechanism. The rake lifts 

the screenings 50 ft to ground level and deposits them on 

a conveyer manufactured by Custom Conveyer, Inc. After 

the wastewater flows through the bar screens, it enters the 

Influent Pump Station wet well. The wet well is 14 ft deep x 

City of Hamilton WRF Influent Pump Station



www.ohiowea.org                                                                                                                                                     37

Plant Profile

21 ft x 32 ft. Three variable-speed vertical centrifugal pumps 

with long shafted drives lift the wastewater. Varidyne vertical 

induction-duty motors, manufactured by U.S. Motors, drive 

the pumps manufactured by Ingersoll-Dresser. Two of the 

pumps have a pumping capacity of 13,200 gpm and have 

350 hp motors. One pump has a pumping capacity of 8,333 

gpm with a 200 hp motor. Flow is pumped from the IPS wet 

well to the Parshall Flume and grit tanks.

The Parshall Flume and grit tanks were constructed in 

2000. The flow passes through the flume into the grit tanks. 

An Inventron ultrasonic flow meter measures the influent 

flow as it flows through the open channel flume. The range 

of the meter is 0-32 MGD. The Hamilton WRF has two 

aerated grit tanks. The grit tanks reduce the velocity of the 

water to below 1 fps, allowing the grit to settle by gravity. 

Hoffman centrifugal blowers provide air to the tanks, 

preventing organic material from settling with the grit. 

Each grit tank measures 88.5 ft x 12 ft x 10 ft swd (standing 

water depth). Peak flow design for one tank is 28.5 MGD. 

Under normal operating condition, two tanks are put on-

line when the flow exceeds 18 MGD. A catenary flight and 

chain scraper, manufactured by E&I, collects the settled 

grit. A conveyer belt carries the collected grit to a 20-yard 

dumpster for landfill disposal.

Primary Treatment
Screened, degritted wastewater flows from the grit tanks 

to the primary splitter box through a 60 inch pipe. The 

splitter box provides even distribution of flow between 

the primary clarifiers. Wastewater flows from the splitter 

box to each clarifier through a 36-inch pipe. The Hamilton 

WRF has three primary clarifiers manufactured by Eimco. 

Each clarifier has a weir-to-weir diameter of 100 ft and a 

side water depth of 7.8 ft. The tank volume of each clarifier 

is 524,000 gallons. Flow enters the clarifier through a 36-

inch line and discharges into a center well. The primary 

effluent than flows to the Hamilton Pump Station through 

a 48-inch pipe. 

Circular scrapers collect the settled sludge in the 

center of tank. Hayward-Gordon horizontal centrifugal 

pumps, rated at 300 gpm, draw collected sludge flows to 

the Primary Sludge Building through a 6-inch line and 

discharge it to the gravity thickener for concentration. Each 

clarifier has a centrifugal sludge pump and two in reserve. 

Secondary Treatment
With the passage of the Clean Water Act in 1972, the 

Hamilton WRF was mandated to provide secondary 

treatment to all of the incoming wastewater. In 1976, the 

Hamilton WRF constructed the Hamilton Pump Station 

(HPS), two aeration tanks and two secondary clarifiers 

With this upgrade, the WRF was able to provide secondary 

treatment to all of the incoming wastewater. 

The HPS lifts the primary effluent to the aeration tanks 

for secondary treatment. The HPS wet well is 46 ft x 12ft x 

15 ft swd. The HPS has four vertical centrifugal Worthington 

pumps with long drive shafts, with motors by US Electrical. 

Two pumps are 125 hp with capacities of 7,000 gpm; two 

pumps are 75 hp with capacities of 6,400 gpm. 

Primary effluent, and occasionally, storm water flow 

Aerated Grit Tanks and Primary Clarifiers Aeration Tanks



38                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2020

Plant Profile

discharge into the two secondary aeration tanks. Each tank 

is 290 ft x 86 ft x 16 ft swd. Each tank is 2,944,000 gallons. 

Under normal conditions, the aeration tanks operate in 

plug flow. During wet weather flows, the tanks are operated 

in step feed. RAS (Return Activated Sludge) blends with 

primary effluent at the head end of the tanks. Three single-

stage Siemens blowers provide the air. 

Secondary Clarifiers
There are two secondary clarifiers, for settling the 

mixed liquor. Each is 160 ft in diameter, 14 ft deep at the 

outside edge, and 15.5 ft at the center. Each holds 2,443,000 

gallons. Mixed liquor flows from the aeration tanks outfall 

to the final clarifiers through two 48-inch pipes. The final 

effluent flows over the weirs into a launder, and then to the 

disinfection tanks through a 48-inch pipe. Four variable 

speed pumps control the RAS flow. Each is a Worthington 

vertical centrifugal pump rated at 4,400 gpm at 44 TDH. A 

60 hp General Electric motor powers each pump. 

Chlorination/Dechlorination
The effluent from the secondary clarifiers flows into 

an open channel through a 72-inch pipe. At the head 

of the chlorination tanks, there is a Badger ultrasonic 

flow meter to measure the effluent flow. The meter has 

velocity sensors and level sensor to calculate the flow. The 

chlorination tanks were built in 2000. The Hamilton WRF 

uses sodium hypochlorite solution, 10-15% chlorine by 

weight, to disinfect the final clarifier effluent. The sodium 

hypochlorite solution is stored in two 6,035-gallon storage 

tanks in the Disinfection building. Two Watson-Marlow 

peristaltic pumps feed the sodium hypochlorite. Upstream 

of the chorine contact tanks, a mechanical mixer disperses 

the chlorine solution through the effluent. Each chlorine 

tank measures 306 ft x 32.5 ft x 8.5 ft swd. Each tank is 

633,687 gallons. One chlorine contact tank has a detention 

time of 45 minutes at 20 MGD. The second tank is normally 

put on-line when the flow exceeds 40 MGD. The disinfected 

wastewater flows to the dechlorination tanks through a 72-

inch pipe. 

Sodium bisulfite solution dechlorinates the effluent 

before discharge to the Great Miami River. It is stored in a 

6,035-gallon storage tank. One of two positive-displacement 

metering pumps introduces the solution to the mixing tank. 

The dechlorination tanks are 35 ft long x 11.75 ft wide x 8 ft 

swd, each has a capacity of 24,609-gallons. The Hamilton 

WRF chlorinates and dechlorinates from May to October. 

The average daily use of sodium hypochlorite is 120 gallons 

per day. The daily average use of sodium bisulfite is 20 

gallons per day.

Biosolids Processing and Handling
Primary sludge and WAS are sent to one of the two gravity 

thickeners. The gravity thickeners have a diameter of 80 ft 

and of 17 ft swd ,with a total capacity of 640,000 gallons. 

Two Moyno progressive pumps and one Boerger rotary 

lobe pump transfer the thickened sludge to the Komline-

Sanderson belt presses. There are three presses; normally 

two operate. Cationic polymer chemically conditions the 

sludge before application to the press. A belt conveys the 

dewatered sludge to the sludge loading building and into 

a trailer for disposal at a landfill. If weather permits, the 

dewatered sludge is stabilized with lime to create a Class 

Secondary Clarifiers Chlorine Contact Tanks



www.ohiowea.org                                                                                                                                                     39

Plant Profile

B sludge that is land applied. In 2019, the average percent 

solids of the thickened sludge and dewatered cake was 

3.0% and 20.85% respectively. 

Laboratory Operation
By Danny Knife

The City of Hamilton maintains and operates three 

laboratories; all play a large role in maintaining EPA 

compliance, plant optimization, and meeting all the City’s 

laboratory needs. The City of Hamilton main laboratory is 

located at the Water Reclamation Facility; additional labs 

are located at the two Water Treatment Plants. Though 

each lab has a primary analytical focus, mainly water and 

wastewater, other City departments utilize the resources 

the lab offers. Three full time employees, a Lab Supervisor 

and two Chemists, operate the Hamilton Laboratory. 

Lab personnel evaluate the wastewater stream from 

various points throughout the treatment plant. We analyze 

BOD, Ammonia and TSS samples from the influent, 

primary clarifier effluent and final effluent in-house, five 

days a week. We test the final effluent for E. coli seven days 

a week; we analyze Hexavalent Chromium in-house once a 

month. We send monthly influent and effluent samples to 

a commercial laboratory: eight phosphorus samples, two 

oil and grease samples, and metals analysis. The contract 

lab also performs upstream and downstream testing.

The Lab personnel analyze all biosolids program 

samples. We perform annual DMRQA, Bioassay, and 

Priority Pollutants testing, as well as a quarterly QC 

program. We perform monthly and quarterly testing for 

an activated sludge package plant with UV disinfection 

that the City operates under a separate NPDES permit. We 

run daily pH, BOD and TSS tests to determine billing for 

an industrial user with a pretreatment program within the 

City. Along with our wastewater duties, the Lab staff tests 

monthly and quarterly samples of Phosphorus, Barium 

and TSS, and DMRQA, to comply with the NPDES permit 

for the City operated Power Plant. 

2019 Operational Data (Averages)

Analyte Influent Primary 
Clarifier 
Effluent

Final  
Effluent

Ammonia 14.6 mg/l 12.3 mg/l 0.47 mg/l

BOD 144.0 
mg/l

73.0 mg/l 3.7 mg/l

TSS 150.9 
mg/l

71.5 mg/l 5.2 mg/l

Total  
Phosphorus

3.9 mg/l 2.5 mg/l

E. coli 43.8 #/100 
ml

1958 Plant/Storm Water Retention Tanks Sludge Thickeners



40                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2020

The People Place
This Buckeye Bulletin series focuses on the people side of our industry, 
hence the title: The People Place. Traditionally, the Buckeye Bulletin 
comes loaded with mountains of technical pieces: plant profiles, industry 
trends, regulatory insight, project overviews, etc., which, without proper 
‘people-care’ would not be possible! After all, your organization can only 
be as successful as the health, wellness, and productivity of your people 
and culture. Focus areas of this series are topics such as leadership, management, health and wellness, 
succession planning, work/life balance, recruiting/retaining, change management, knowledge transfer, 
career laddering/branding, etc. We hope you enjoy this series as much as we are excited to bring it to you! 
If you are interested in submitting an article or specific focus area, please contact Jason Tincu. 
(jtincu20@gmail.com) Thank you!

The People Place

Diversity – Taking on the  
tight labor market challenge

by Thomas B. Merritt, President, H.R. Gray, an Anser Advisory company

Iwas recently reminded of a riddle that I first heard as 

a child. Even though it is decades old, it still resonates 

today. 

A man and his son are in a car accident. The man dies, 

and the son is seriously injured. The son is taken to the 

hospital for emergency surgery. The distinguished surgeon 

takes one look at the boy and says, “I can’t operate on him! 

He’s my son!”

How the riddle asks, can that be?

Even today, a surprising number of us are not able to 

provide the answer — the surgeon is the boy’s mother. We 

are forgetting about half of our population. 

While this riddle reflects an underlying bias many of 

us have pertaining to the medical field, it also points to a 

similar attitude ingrained in the construction industry 

culture. Women are woefully underrepresented in our 

field. According to the Society of Women Engineers (SWE), 

only 13 percent of engineers are female. At the same time, 

as demand for construction services increases, we are 

challenged with a rising need for engineers. If we want to 

meet the growing demand, we need to recognize that we 

have nurtured a long-standing culture built by and favoring 

white male engineers. It is time for a change. 

Diversity as the solution 
Imagine what we could accomplish if we doubled the 

percentages of women entering engineering fields and 

earning engineering degrees. That could translate to a 

gain of tens of thousands of engineers who are creative 

thinkers, innovators and problem-solvers ready to tackle 

global issues like climate change, providing clean water 

and renewable energy.

In addition to meeting the growing demand for  



www.ohiowea.org                                                                                                                                                     41

The People Place

engineers, creating a more diverse and inclusive work 

environment leads to happier and more engaged 

employees. The public sector has embraced the concept 

of diversity and, as a result, has increased the number of 

women in leadership roles. Construction management 

firms that work with public sector service providers should 

commit to reflect the providers’ values and successes 

by doing the same. By mirroring the public sector’s 

commitment to building a more diverse workplace, we can 

remain competitive and create more relationship-building 

opportunities with our customer base.

Demonstrating the same commitment to diversity as 

your clients leads to direct benefits to your organization. 

In the construction engineering field where teamwork and 

strong communication are keys to success, developing 

more engaged team members and a collaborative 

environment are vital. As leaders in the field, we must ask 

ourselves and our teams, “do we have a culture in which 
